

QUALITY TESTING REPORT



Item	Methods	1	①PCE07 WHITE	2	②PCE07 WHITE	3	4	5	6
Water repellency (G)	JIS L 1092 Spray Method		5*/5*/5*	5*/5*/5*					
		3times	4*/4*/4*	4*/4*/4*					
Water repellency (G)	JIS L 1092 Spray Method After Wahing cleaning	5times	4*/4*/4*	4*/4*/4*					
		10times	3*/3*/3*	3*/3*/3*					
		15times	3*/3*/3*	3*/3*/3*					
		20times	3*/3*/3*	3*/3*/3*					
Water repellency (G)	JIS L 1092 Spray Method After Drying cleaning	3times	4*/4*/4*	4*/4*/4*					

F a b r i c T e s t

Buyer	Company Name	
	District/Store Name	
	Assort Code	
	Item Code	
Seller	Company Name	MARUYASU Corporation
	Address	3-21-5 Ryougoku Sumida-ku Tokyo Japan 03-3633-5561
	Person in charge	KATANO
Description	Proof PLUS ECO CLEAR	
	①14G-2P PLAIN STITCH ②16G-1P INTERLOCK STITCH	No. of colour 2
	Adjacent fabric	

Assessment	Standard	/	
	Fabric Test	PASS	Col. · FAIL Col.

Remark:
 Washing: JIS L 1092 6.2.1 c) Line dry
 Drying : JIS L 1092 6.2.2 b) 4)
 *Leakage phenomenon occurring between the spaces from back side.

C : Color Fastness (G) : Grade

Submitted samples	1	2	3	4	5	6

BOKEN		Checked by 	Taka hashi
BOKEN QUALITY EVALUATION INSTITUTE			
Softline Division		Approved by 	
Tokyo Testing Center			
Reception Date	2023 Y 4 M 26 D	No.	
Issue Date	2023 Y 5 M 10 D	30123003921	-1 (End)